
Material Test Report 
Heat Code: mu An Ameri-Forge Group Company 

13770 Industrial Rd. Houston, TX 77015 

ISO 9001:2008 Certified Sales: (713) 868-4421 Fax: (713) 455-8366 
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PLESA STEEL INC. 
5100 WESTHEIMER ROAD 

SUITE 200 

Houston, TX 77056 
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prssent in this product. 11 is your rerponsibility alano la determine wheiher iou;faciiity is requlred lo submit a Toxic ~ei.a;s i n v e n t ~ ~ ~ ~ p o r t  under EPCRÁ Section 313. 

Po: 82 (Sales Order: 122004 Cine: 5 

ltem Code: 0151200102-0020~ 1 Qty Shipped: 100 
ltem Desc: FLG 02.00 0150 WN RF XH 

Supplier: CMC Supplier Heat: 3037920 

Certification No.: 263696 

Certification Date: 3/25/2013 

This report is isrued in compliance withthe reqvirementr of EN10204 3.1 1 ISO 10474 3.1.b 

Spec: ASTM A105/A105M-(12)/ASME SA 105/SA 105M-(08a) S e c t i o n  11 P a r t  A 

Element (%M) Ladle Product EPCRA CAS# 1 Element (%M) Ladle Product EPCRA CAS# 
C Carbon 0.19 : CI Chromium 0.09 v' 7440-47-3 

Mn Nanganese 1.01 7439-96-5 Molybdenum 0.03 
P ~hosphorou~ 0.011 j V Yanadium 0.003 

S sulphur 0.018 : Cb columbium 0.0000 
S i  Silicon 0.24 ;? .E.  0.41 
CU Copper O 2 2  7440-50-8 j c u ~ i c r ~ o  0.442 
N i  Nickel 0.10 J 7440-02-0 ~ C ~ M O  0.122 

Mechanical Testlng Other 
T e s t  Lab AFG : MILL CMC-TEXAS 
T e s t  Bar S i z e  SACRIFICIAL PIECE jMHC 3037920 
HBW 170 - 170 j Country o f  O r i g i n  USA 
E l9  1 % )  2 9 : EF Y 

RA 1 % )  58 
T e n s i l e  Specimen S i r e  i i n l  ,246 
T e n s i l e  ( k s i l  85.3 
Yie id  ( k s i )  49 .6  
Gauge Length 1 

NO Weld r e p a i r  performed. Chemical Ana lys i s  r e s u l t s  shawn are a c t u a l .  Forgings  are capab le  a f  p a s s i n g  
h y d r o s t a t i c  t e s t  compa t ib l e  w i t h  t h e  a p p r a p r i a t e  r a t i n g .  E l o n g a t i a n  t a k e n  from a round specimen.  Y ie ld  s t r e n g t h  
was de te rmined  u s i n g  t h e  .2% o f f s e t  method. A l 1  m a t e r i a l  s u p p l i e d  under t h i s  o r d e r  i s  c e r t i f i e d  t o  be f r e e  o£ 
mercury con tamina t i an  and no mercury b e a r i n g  equipment w a s  used i n  manufac tu r ing ,  f a b r i c a t i o n  or t e s t i n g .  Made 
i n  USA. 
No weld r e p a i r  performed on t h i s  p r a d u c t .  
Product  compl iant  w i t h  NACE MR0175 / ISO 15156 l a t e s t  e d i t i o n  and dimensions  t o  ANSI B16.5 - 2009 
T e n s i l e  T e s t i n g  Per ASTM E8;  B r i n e l l  Hardness Pe r  ASTM E10 
Forged i n  USA 


